
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+

COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI

157438   ASTM A-36/A-572-50         0.160  0.861  0.017  0.008  0.180  0.024  0.025  0.017  0.004  0.037  0.004  0.006  0.003

157442   ASTM A-36/A-572-50         0.178  0.852  0.010  0.005  0.185  0.022  0.021  0.017  0.004  0.032  0.002  0.007  0.002

157447   ASTM A-36/A-572-50         0.162  0.838  0.024  0.007  0.174  0.021  0.020  0.017  0.002  0.039  0.003  0.007  0.003

157448   ASTM A-36/A-572-50         0.159  0.880  0.019  0.005  0.174  0.025  0.023  0.020  0.005  0.032  0.002  0.007  0.002

351815   ASTM A-36/A-572-50         0.150  0.849  0.011  0.004  0.168  0.083  0.029  0.037  0.010  0.034  0.002  0.006  0.002

351817   ASTM A-36/A-572-50         0.169  0.860  0.013  0.008  0.182  0.080  0.030  0.036  0.010  0.036  0.002  0.006  0.002

+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+

COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.

157438          261516280A      61.823(KSI)     75.661(KSI)     25(%)

157438          261516281A      63.221(KSI)     77.672(KSI)     27(%)

157442          261516352A      61.248(KSI)     74.810(KSI)     26(%)           8

157442          261516353A      64.148(KSI)     77.701(KSI)     24(%)

157442          261516402A      64.148(KSI)     77.701(KSI)     24(%)

157447          261516414A      61.780(KSI)     77.951(KSI)     22(%)

157447          261516415A      62.679(KSI)     78.452(KSI)     26(%)

157448          261516385A      64.198(KSI)     78.190(KSI)     25(%)

157448          261516386A      64.474(KSI)     77.784(KSI)     26(%)

351815          261516320A      64.858(KSI)     79.219(KSI)     24(%)

351815          261516322A      64.508(KSI)     79.700(KSI)     25(%)

351817          261516425A      61.567(KSI)     77.769(KSI)     26(%)           8

351817          261516426A      63.379(KSI)     79.326(KSI)     25(%)           8

+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO

157438          261516352A      18           18.0000      6.0000       12.2000      52.100          22067           0000178158

157442          261516352A      18           18.0000      6.0000       12.2000      52.100          22067           0000178158

157447          261516421A      16           18.0000      6.0000       12.2000      59.500          22067           0000178158

157448          261516390C      8            18.0000      6.0000       12.2000      59.500          22067           0000178158

351815          261516328A      18           18.0000      6.0000       12.2000      52.100          22067           0000178158

351817          261516430A      16           18.0000      6.0000       12.2000      59.500          22067           0000178158

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

157438          261516352A      000020       1002179440

157442          261516352A      000020       1002179440
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

157447          261516421A      000030       1002179440

157448          261516390C      000030       1002179440

351815          261516328A      000020       1002179440

351817          261516430A      000030       1002179440

+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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